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T B BR[| R A SV = R A
7F,L\ T EE',E?&}_" JJ_HQEE?: @L— F—=NE—T4T7 &AVH AN T VY AT DA HE:
O R
Panasonic Corporation No. CP0024-7
JLOTI 1T
EF?C FEEEML
I B CR2450 (3.0V 620mAh)
Name of Sample %j{ Lithium Battery
English CR2450 (3.0V 620mAh)
IEAG AT s N ARl BE 2%t/ Panasonic Corporation
Consignor =
Miiaﬁfier s FEZEFE M #E 4t/ PT. Panasonic Gobel Energy Indonesia
#9677 1 BX G ECETabe B intan i )
Test Method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
FIERRUE XA ECeTaEfe RYintar 2y $)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS *
VERTAS i) e
Appearance Coin type
\‘i‘*‘l'\ll 035 : B ¢ =
M2 FH 2008/4/1-2009/1/21 e /
Test Date Sample No

) EEEEOAAS; AN IRENRAE,; rhEEAS; SRR

I H PREIRAS SR R RAG

Test [tems Altitude simulation, Thermal test, Vibration test, Shock, External short circuit,
Impact, Forced discharge

B2 | ARSI UN3S S, RO,
o 3 The sample has passed the test items of UN3S8.3.
g 2
S
it © H #i(date): 20094 (y) 1H (m) 21A (d)
Remark
H A KRBRFSF O ks TR 1% 15
== K& BAANT pA=p
iﬁ_{@{iﬂﬁﬂt 1-1 Matsushita—cho,Moriguchi City 8 B A 570-8511
Consignor Address Post Code
Osaka, Japan
HEiE N HR % (the title of approver): #LHHE Approver: :r C!L’C{Irm'fﬁ
B 7 2 (R E 56K (Director of Quality Assurance) o .
O & ARIE A (Manager of Quality Assurance) Hi 1% Checker: 7 YA‘/’M/}/V‘

O & PRAIE £ AT L F2 )i (Chief Engineer of QA) ) . T
o ) T4 Appraiser: &;,r SR
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Panasonic Corporation No. CP0024-7
IL9TIER2 T
SR AR B J
F& s H Standard Requirement ek R WEE T ZiE
No Name of Test Items or the Clause Number Test Result c TeSt. Remark
onclusion
of Standard
A FOARE TF W 38.3(4th)
N He LN A %wi’%l /N
. B R URAS | 38.3 Test T-1 Sen =i /
Altitude simulation UN Manual of Tests and Criteria Appendix 1 Passed
Section (4th) 38.3 Test T-1 bp
R4S FOAR 38.3(4th
- iﬂﬁ%ﬂﬁ‘ E%ﬂﬂ‘ (4th) [)—Ltl}ﬁ.iéz /_\%
) TR AS 38.3 Test T-2 Seo = y
Thermal test UN Manual of Tests and Criteria Appendix 2 Passed
Section (4th) 38.3 Test T-2 bp
A FIARE F W 38.3(4th)
SN DLRfF2E3 A
3 RaniRAs 38.3 Test T-3 See EXia /
Vibration test UN Manual of Tests and Criteria Appendix 3 Passed
Section (4'h) 38.3 Test T3 bp
A FOARE F 1 38.3(4th)
. . PUGE! A
A Gk v 38.3 Test T4 Sen Eyis /
Shock UN Manual of Tests and Criteria Appendix 4 Passed
Section (4th) 38.3 Test T—4 bp
ks A4S FOAR 38.3(4th
Sty | ALRARIET 38300 LS | ape
38.3 Test T-5 =
5 External short o See /
circuit UN Manual of Tests and Criteria Appendix 5 Passed
Section (4th) 38.3 Test T-5
A FOARE TF W1 38.3(4th) K6
6 IR AG 38.3 Test T-6 ; ek )
ee
Impact UN Manual of Tests and Criteria A dix 6 Passed
Section (4t) 38.3 Test T-6 ppendix
A FOARIE T 38.3(4h)
" LR T A
;| EEKERAS | 583 Test T8 " af o
Forced discharge UN Manual of Tests and Criteria Appendix 7 Passed
Section (4th) 38.3 Test T-8 bpe
IS IREE S 1 Test Environment Condition KB i % - 15-25°C / Ambient Temperature: 15-25°C
MR B
5 Test Items /
SaRY L TRV °
Subcontracted N b4
e SRR 2 FR M8 £ /
Test Condition Name Post Code
Subcontracted -
Laboratory itk R y
Address Tel
2. September . 2014 No.2 2019-11-08 3/12 Panasonic Confidential



Pan asoni c Panasonie
AT BB sl ik =N ft

Fully Discharged

wRRE 0 1

Panasonic Corporation No. CP0024-7

Appendix 1 9T 3T

sl I IR H 4 B i EERRURAS
No. Name of Test Items Altitude simulation

*ju% KPS KA A Before izgﬁ & After ;4\ & ,T\Eft\ EE le i%g?i
S I I e IR G vl el B
No. (2) V) (2) V) (%) (%) Event
1 A% 16374 | 3.198 | 6.373|3.198 | 0.02 | 100.0 0
2 K8 16347 3.194 | 6.348 [ 3.195 | 0.00 | 100.0 0
3 | &M% 16337 3.195]6.337|3.197 |0.00 | 100.1 0
4 A8 16352 3.198 | 6.352 [ 3.199 | 0.00 | 100.0 0
5 | A% |6362|3195]6.361|3.196 |0.02 | 1000 0
6 AW 1 6314 3.189 | 6.3143.190 |0.00 | 100.0 0
7 | FM% | 6346 | 3.193 | 6.345[3.194 | 002 | 1000 0
8 | &M% |6336|3.196]6.336|3.197 [0.00 | 1000 0
9 A1 6361 | 3.196 | 6.362 | 3.197 | 0.00 | 100.0 0
10 | X% | 6300 3.194 | 6.300|3.195 |0.00 | 1000 | o
11 | ZER | 6333 - |6333| - |0.0 - 0
12 | ZE0E | 6.336 - | 6.336 — | o0.00 - 0
13 | 24N | 6.346 - | 6.347 — | o0.00 — 0
14 | ZE0E | 6.367 - |6.367 — | 0.00 — 0
15 | sE&ME | 6.330 - 16.330 — | 0.00 - 0
16 | ZEW®E | 6.322 - |6.322 — | 0.00 —~ 0
17 | gt | 6.328 - |6.328 — | o0.00 - 0
18 | ZiEhE | 6.344 - |6.344 — | 0.00 —~ 0
19 | ik | 6.346 — | 6.346 — | 0.00 —~ 0
0

50 | wamE | 6.352 - |6352| - [o000 -

Fully Discharged

£y L-RIE, VEIRS, DRk, R-EZ, Pk, 0-LRIE, LIRS, TR, TE, itk

Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft

w0 2
Panasonic Corporation No. CP0024-7
Appendix 2 HITIATT

FE| 1 MM A 4, B PG

No. Name of Test Items Thermal test

B e g | MEH0 Bebre | WUE Aver | i | FRAE| S
BB e | BE FESERE| RE [JFREERE| Mess | Residual | HIR
Samplef  giai0 Mass OCV Mass ocv | Loss ocv Other
No. (g) % (g) V) (%) (%) Event
1| A% | 6373| 3.198 | 6.373|3.227 [ 0.00 | 1000 | ©
2 | XA%% | 6348| 3.195| 6.347|3.224 | 002 | 1009 | o
3 | AME |6337| 3197 6.336|3.226 | 002 | 1009 | o
4 AP® 1 6.352| 3.199 | 6.351 | 3.228 | 0.02 | 100.9 0
5 | A% | 6361| 3.196| 6.360| 3.225 | 0.02 | 100.9 0
6 AR 1 6314 3.190| 6.312 (3223 | 003 | 101.0 0
7 | AR | 6345 3.194| 6.344 | 3.224 | 0.02 | 100.9 0
8 | A% | 6336 3.197| 6.335|3.226 | 002 | 100.9 0
o | AH® |6362| 3.197 | 6.360| 3.226 | 0.03 | 100.9 0
10 | K#% | 6300| 3.195| 6.299 | 3.224 | 002 | 100.9 0
11 | ZEHE | 6333 - |6.333| - |o000 - 0
12 | ZEHE | 6336 — | 6.336 — | 0.00 - 0
13 | ZEHE | 6.347 - | 6.347 — | 0.00 —~ 0
14 | ZEHERE | 6367 ~ | 6.366 — | o002 - 0
15 | &M | 6.330 - | 6330 - |[o0.00 - 0
16 | ZEHE | 6322 - | 6.322 — | 0.00 - 0
17 | Zeie | 6.328 - | 6.327 - 0.02 - 0
18 | ZEHEE | 6.344 — | 6.344 — 0.00 - 0
19 | seies | 6.346 - | 6345 - |[o0.02 — 0
o0 | e | 6.352 - | 6352 - |o0.00 — 0

Fully Discharged

£y L-RIE, VEIRS, DRk, R-EZ, Pk, 0-LRIE, LIRS, TR, TE, itk

Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft

wIms 00— 369
Panasonic Corporation No. CP0024-7
Appendix 3 9T 5T

F&| 14 IR H 4 7 IREhAG

No. Name of Test Items Vibration Test

=T FEER S BAGHIT Before A S After R | FAE Hofih
BB e | BUE [FESERE| RE [ JFEAERE| Mes | Residual | HZR
Samplef  giat0 Mass ocV Mass ocv | Loss ocv Other
No. (2) % (o) V) (%) (%) Event
1| A% 6333|3227 [6.333 3232 [000 |1002 | o
2 | A% |6336| 3224 (6335|3229 |002 | 1002 | o
3 | AME 6347|3226 |6.347 (3231 |000 |1002 | o
4 A% | 6.366 | 3.228 | 6.366 | 3.233 |0.00 | 100.2 0
5 | A% 16330 3225|6330 (3.230 |0.00 | 1002 0
6 | A% | 6322|3223 |6.3213.228 |002 | 1002 0
7 | AR 16327 | 3224 |6.328 3231 [0.00 | 1002 0
8 | X% |6.344| 322663433233 002 | 1002 0
9 | AM®E |16345| 3.226 |6.345 [3.232 | 000 | 100.2 0
10 | A%® |6352| 3224|6351 (3230 [0.02 | 1002 0
11 | ZEE | §333 - |e6332| - |oo02 - 0
12 | 20 | 6335 - |6.335 - 0.00 - 0
13 | Z0HE | 6.347 — | 6.347 — | o0.00 —~ 0
14 | ZEHE | 6.366 - |e6366| - |o0.00 —~ 0
15 | &M= | 6.330 - |6.330| - |o0.00 —~ 0
16 | ZEME | 6.321 - | 6.321 — | 0.00 - 0
17 | ZEME | 6.328 - 6.327 - 0.02 - 0
18 | ZhME | 6.343 - |6.343| - [0.00 - 0
19 Fy?ﬁﬂ%ﬁﬁi% 6.345 - 6.345 - 0.00 - 0
o0 | sk | 6.351 - |6352| - [o0.00 — 0

Fully Discharged

F/rE: LIRE, V-RS, DEME, R-MEZ, F-RK, 0-TRE, TRS, TRk, TR, Tk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft

w0 s
Panasonic Corporation No. CP0024-7
Appendix 4 9T 6T

FEl 1y IR H 4 7 writAe

No. Name of Test Items Shock Test

=T FEER S BAGHIT Before A S After R | FAE Hofih
BB e | BUE [FESERE| RE [ JFEAERE| Mes | Residual | HZR
Samplef  giat0 Mass ocV Mass ocv | Loss ocv Other
No. (2) % (o) V) (%) (%) Event
1| A%% 6372|3232 (6372|3239 [000 |1002 | o
2 | A% | 6347|3229 (6347|3236 |000 | 1002 | o
3 | AME 6336|3231 (6.335(3238 |002 |1002 | o
4 A% 16351 | 3233 | 6.351 |3.240 |0.00 | 1002 0
5 | A% 163603230 |6.361(3.236 |0.00 | 1002 0
6 | A% |6.313| 3228 |6.3123.235 |002 | 1002 0
7 | AR | 6344 | 3231 | 6.344 |3.238 |0.00 | 100.2 0
8 | X% |6.335|3.2336.335[3.240 000 | 1002 0
o | AM® 16361|3.232|6.360[3.239 |002 | 1002 0
10 | A%% | 6299 | 3230 |6.299 |3.237 [0.00 | 100.2 0
11 | ZEE | §333 - |e6332| - |oo02 - 0
12 | 20 | 6335 - |6.335 - 0.00 - 0
13 | Z0HE | 6.347 — | 6.347 — | o0.00 —~ 0
14 | ZEHE | 6.366 - |e6366| - |o0.00 —~ 0
15 | ZE2ME | 6.330 - |6330| - 0.0 - 0
16 | ZEME | 6.321 - | 6.321 — | 0.00 - 0
17 | ZEME | 6.328 - 6.327 - 0.02 - 0
18 | ZhME | 6.343 - |6.343| - [0.00 - 0
19 Fy?ﬁﬂ%ﬁﬁi% 6.345 - 6.345 - 0.00 - 0
o0 | e | 6.351 - |e6352| - |o0.00 — 0

Fully Discharged

£y L-RIE, VEIRS, DRk, R-EZ, Pk, 0-LRIE, LIRS, TR, TE, itk

Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft
T T — e

Panasonic Corporation No. CP0024-7
Appendix 5 =S YA
F& 15 IR A 4 HMEEARAG
No. Name of Test Items Exernal short circuit
B SR | MRS 5 i 25 11 A v Ui HA I 5
Sample No. | Sample State Max. External Temperature(°C) Other Event
i ) 58.9 0
2 K 58.5 0
3 HER, 58.4 0
4 KR, 58.2 0
5 ottt 58.6 0
6 R 58.5 0
7 KB 59.0 0
8 FBR, 58.7 0
9 ot 58.7 0
10 i 58.0 0
11 TR 56.3 0
12| SR 56.4 0
13 | AR 56.1 0
14 | SEICE 56.0 0
15 | R 55.8 0
16 | JSEHE 55.9 0
17| R 56.2 0
18 | JEEIE 56.2 0
19 | SRR 56.6 0
20 | ERHE 55.9 0
I D-FRES, R, PR, 0-LRRH, R, TRk
Note: D- Disassembly, R— Rupture, F-Fire, 0-No disassembly, no rupture & no fire.
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Pa|‘aso|1ic Panasonie
AT BZR AR Ut

MRS 326
Panasonic Corporation No. CP0024-7
Appendix 6 JL9TIH8TT
F& T-6 TR H 44 B i iAG
No. Name of Test Items Impact Test
B SR [ RIS A it 2 T o e L JEE HARIL G
Sample No.| Sample State Max. External Temperature("C) Other Event
21 R 26.4 0
22 s 26.0 0
23 bt ) 255 0
24 KB 241 0
= SN
26 Fem 20.0 0
= AN
271 | EEME 19.3 0
== AN
28 | ERME 19.4 0
= AN
29 IR, 20.3 0
= AN
0 | TR 19.8 0

Bk R-BEZL, F-iltk, 0-CREZL, otk
Note: R- Rupture, F- Fire, 0-No rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft
T T — e

Panasonic Corporation No. CP0024-7
Appendix 7 LTI T
s T8 KNI A 4 55 S st
No. Name of Test [tems Forced Discharge
AR | RS XA
Sample No.| Sample State Event
31 EmR 0
32 EhR 0
33 TR 0
34 ame 0
35 e 0
36 FEnR 0
37 TR 0
38 e 0
39 s 2] 0
40 Fans 0

Frvk: R-, F-IEK, 0T, ToiEk
Note: R- Rupture, F- Fire, 0-No rupture & no fire.
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(N NS |12 S WS S TV =ikt

F—=be=T47 &A VB ANT VY AT KA FE

A A N vy_——v N I St
*‘_‘L-E-.'J(_‘EEI:E% T =T NA AR
Panasonic Corporation - Test Report No .CPC070010-1
2T 1T
H L FEERU
wemgpe | Chinese CR-2450/BN
Name of Sample gy Lithium Battery
English CR-2450/BN
\éé‘ ’“Anr AN )
Lj{i.@{i o TRl R 2424t/ Panasonic Corporation
Consignor
P AL o T ERERFE MR 224t/ PT. Panasonic Gobel Energy Indonesia
Manufacturer
A Iy ik B [E (L T b S s A i 3)
Test Method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
HIERRHE B [E (L T b S s A i )
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
CEIRPY S ) RARB A TR
Appearance Cardboard Box of Rectangular Solid of Light Brown
f}:nl BC/— = b4 =
MMEZ B A 2014/11/27 Mindm o /
Test Date Sample No
IR H L2ARBRVE RIS, GBI
Test Items 1.2m Drop Test, Gross Weight Measure
B - AT S B I Fra I A, R 2E R A .
\y . .
5 S The sample has passed all of the testing items.
LI =
% g
NS %K% H #i(date) : 20144 (y) 11 A (m) 28H (d)
e
i )
Remark
L H A KBRS O ks TR 13615
%A BT LA . o B B AR
) 1-1 Matsushita—cho,Moriguchi City 570-8511
Consignor Address Post Code
Osaka, Japan
v AR (the title of approver): fiL1fE Approver: :T E,'f:ramfu

W 7 & {#1IE %8 K (Director of Quality Assurance)

R =
O 5 & ARAE RBHK (Manager of Quality Assurance) H 1% Checker: /7 Z

O & AR UE AT A2 (Chief Engineer of QA)

28. Nov. 2014 No.1

£ Appraiser: M&WA
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Panasonic
NIN= R [ SR e o s

Corporation
ystems Company

AT H=
IR
Panasonic Corporation - Test Report No .CPC070010-1
2752
| K5I H 4R PR B SR BT 2 kS Rl ES ATiLE P
5 | name of test standard requirement or the test coﬁgllusion remark
No items clause number of standard test result
BRI, WEYTEL
The package is not
TH B 7% cracked, and the
EEE (T ek ez contents are not
B ZEIEA)Y (15th) damage.d and not
CLLURfaifR: BE A shifted.
=) A
(15th) 3. 351885 K AR, WL
];Eﬂé Recommendations on the Th K . " /
Pig i3S | TRANSPORT OF DANGEROUS | yr oo ¢ package 18 1o &
1 R BTE cracked, and the
1.2m GOODS Model contents are not Passed
Drop Test
P Regulations (15th) (for damasgheidftaendd not
short: UN Model .
BRI, WEYTEL
Regulations)  SPECIAL
PROVISION 188 The package is not
TR cracked, and the
contents are not
damaged and not
shifted.
{4 MELA  (15th)
Sl 3. 3% 1884k )
) %C;Ergsjsﬁ Weight of 1box : g /
iah UN Model 2.4kg(Gross) Passed
Weight Regulations (15th)
Measure SPECIAL PROVISION 188
o I A1 2% R
test environment .
o Ambient temperature: 25deg-C
condition
56 1 H /
test item
LB pn o
Subcontracted 7 B » / d
test condition SpIs e name post code
Subcontracted ik H AT
Laboratory address / tel
28. Nov. 2014 No.2
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